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PHYSICIAN'S ORDE

PATIENT CONTROLLED ANALGESIA ORDER FORM

Faor Use with Standard PFCA Casseffes - infravenous only PATIEMT ADCRE E0ERMH

PLACE A CHECK MEXT TD THE AFFROFRIATE DRUG, PLEASE PRINT USING A BALLPOINT PEM.
MOTE: Recommandations and suggesied doses are provided as a guideline and ane not intended to replace chinical judgemaent.

Haight: cm Waight: kg Allergies:
O Morphine (1 mg/ml) - Recommended Agent 1 Morphine High Concentration (Smg/ml)
of Choice
Loading Dose: mg (0.03 - 0.05 mg'kg) - May repeat every 15 minutes until comfortable
Dose: mg (0.01 - 0.03 mg/kg) (recommend not to excead 3 mg)
Delay Interval: minutes (Every 5-10 min)
Lackout Limit: mg (0.3 mgfkg or 30 mg maximum per 4 hours)
Basal Rate: mg'hr (Optional 0 - 1.25 mghr)

Booster Dose: mg {0.02 - 0.04 mag/kg) - May repeat every 30 minutes as needed
O Hydromorphone (Dilaudid) (1 ma/ml) - Recommended Allernative if Morphine contraindicated

Loading Dose: myg (0.002 - 0.004 mg'kg) - May repeat every 15 min until comfortable
Dose: mg (0.001 - 0.003 mglkg)

Delay Interval: minutes (6-10 min)

Lockout Limit: mg {0.017 - 0.020 mg/kg'hr or max of 2 mg/hr)

Basal Rate: mg/hr (Optional 0 - 0.2 mgfhr)

Booster Dose: 0.001 - 0.002 mg/kg - May repeat every 30 minutes as needed

O Fentanyl (10 meg/mi)

Loading Dose: meg (0.25 - 0.3 meg/kg) - May repeat every 5 minutes until comfortable

Demand Dose: meg (0.15 - 0.5 mcgikg) (recommend not to exceed 50 meg)

Demand Lockout. minutes (Every 5-8 min)

1 hr Lockout Limit: mcg (1.1 - 1.3 meg/kg per hour or max of 125 meg/ihr)

Continuous Rate: meg'hr (Optional 0 - 10 meg/hr)

Booster Dose: meg (0.15 - 0.25 megfkg) - May repeat every 20 minutes as needed
Mausea: _ Droperidal (Inapsine®) 0.625 mg IV every 4 hours as needed - Recommended Agent of choica (See back page)

__ Ondansetron (Zofran®™) 8 mg IV x 1 dose - Use in Weatment failure ondy

Pruritus: Diphenhydramine (Benadry®) 25 mg IV every 4 hours as needed - Recommanded Agent of choice
_____ Maluphine (Mubain®) 2 mg IV every 3 hours as needed

Cantact Dr. immediately for
1) Pain unrelieved by abowve orders (=510 pain soong)
2) Argusal scofe of 4 or greater and respiratony rate of B or less
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